PARTS CATALOG

ZNA490T

CHANGCHAI

ZN490T DIESEL ENGINE

4140 SERIES
&) r.u@m

CHANGCHAI CO.,LTD.,CHINA



CONTENTS

Cylinder Head Cover Assembly(Fig.1) «veouvueiniiininiiiiii (1)

Cylinder Head Assembly(Fig.2) Ceeeres e e s e e (3)

Cylinder Block and Gear Case Assembly(Fig.3) «+«+++stesesresserrssesssunenssnsnrunnseesnnnns (6)

Timing Geat Train(Figd) wovsisanpvisisimie i s s i s i (11)

Piston and Connecting Rod Assembly(Fig.5) .........c..ovvvvveiieiiniieiiciiiie e (13)

Crankshaft and Flywheel AssemblIy(Fig.6) ......viiiviiviieivniiieirnnsrseevnonseessvensacreans (15)

Valve Timing Mechanism(Fig.7) «««+veeveeeeservsvininmniniininnnnnnn (17)

Water Pump and Fan Assembly(Fig.8) «++--+++-eeeerersrnminniinniiiinncneniininneienann (19)

0il Sump Assembly(Fig.9) ................. e (22)

Lubricating Oil Pump Assembly(Fig.10) ....... e (24)

L T — (26)

Oil Suction Strainer Assemblv(Fig.12) O T (28)

Tension Pulley Aasembly(Fig.l.'i}“m_m . (30)

Oil Filter/Air Filter/Generator/Starting Motor/Silencer(Fig.14) e (32)



Cylinder Head Cover Assembly(Fig.1)




Cylinder Head Cover Assembly(Fig.1)

Ref.No. Name of Part Part No. Quantity
1 Seal ring 33.5x2.65 GBIT3452.1-92 1
2 Oil filling cover N85-01002 1
3 Bolt M4x6 GB/T65-2000 4
4 Name plate ZN390TE-01009Y 1
5 Breather tube N85-01004 1
6 Cylinder head cover 4168-010003B 1
7 Cylinder head cover seal N485-01001 1
8 Retainer N85-01005 1
9 Steel wool screen N85-01008 1
10 Multi-hole retaining plate N85-01007 1
11 Oil retainer N85-01006 1
12 Washer 6 GB/T895-87 2
13 " Screw Mox12 ) GB/T65-2000 2
14 Emission label 1
15 Breather pipe ZN390TE-09007 1
16 Pipe clip Q676825 QC/T619-1999 2




Cylinder Head Assembly(Fig.2)




Cylinder Head Assembly(Fig.2)
Ref.No. Name of Part Part No. Quantity
1 Sleeve N85-02101A 4
2 Bolt M8x20 GB/T5782-2000 4
3 - Lifting eye N85-02004 2
4 Exhaust manifold gasket 4L68-020006 4
5 Expansion plug@26 N8§5-02109 4
6 Valve guide N85-02105 8
7 Nut M8 GB/T923-88 5
8 Bé)lt M10x30 GB/T5783-2000 4
g Washer 10 GB/T93-87 6
10 Gasket N85T-20001 1
11 Stud M8x75 GB/T899-88 8
12 Nut M8 GB/T6170-2000 8
13 Exhaust manifold N485T-10001 1
14 Cylinder head J 4B26-021008 1
15 Injector clamping plate 4L68-020009 4
16 Bolt M10x50 GB/T899-88 4
17 Nut M10 GB/T6170-2000 4




Cylinder Head (Fig. 2)

Ref.No. Name of Part Part No. Quantity
18 Expansion plug@55 N85-02104 1
19 Expansion plug@#20 N85-02102 4
20 Intake manifold N485T-09001 1
21 Bolt M8x20 GB/T5783-2000 4
22 Washer8 GB/T97.1-2002 4
23 Gasket N485-09006 3
24 Cover N485-09005 2
25 Intake manifold gasket ZN4900QA-02005 1
26 Intake valve seat 41.68-021007 4
27 Exhaust valve seat 4L68-021006 4
28 Bolt M8x16 GB/T5783-2000 8
29 Washer 8 QJ/MD05.01 5
30 Bolt M10x50 GB/T899-88 8
31 Washer 8 GB/T859-87 29
32 Bolt M8x28 GB/T5782-2000 5
33 Thermostat shell gasket N85Q-17004 1
34 " Heater plug 4B26-023000A 1
35 Heateér plug patch board 4B26-020010 1




Cylinder Block and Gear Gase Assembly(Fig.3)




Cylinder Block and Gear Gase Assembly(Fig.3)

Ref.No. Name of Part Part No. Quantity
1 Bolt M10x35 GB/T5782-2000 10
2 Bolt M12x40 GB/T5782-2000 4
3 Washer 12 GB/T859-87 2
4 Washer 10 GB/T859-87 12
5 Flywheel housing ZN485T-03012 1
6 " 01l seal DL85x110x12 HG4-692-67 1
7 Bolt M8x25 GB/T5783-2000 7
8 Washer 8 GB/T859-87 46
9 Washer 8 GB/T848-85 42
10 Expansion plug N85-03108 1
11 Camshaft rear bushing N85-03109 1
12 Expansion plug 330 N85-03102 4
13 Camshaft middle bushing N85-03112 1
14 Main shaft cover ZN490QA-03104 4
15 Reinforce plate 4140-03022 1
16 Washer 12 GB/T93-87 5
17 Bolt M12x25 GB/T5782-2000 5
18 Rear main shaft cover ZN490QA-03107 1
19 Water seal ring N90-03002 8
20 Blocking plug @14 N85-03111 4




Cylinder Block + Gear Case (Fig. 3)

% &=

Fs F A S H &
Ref.No. Name of Part Part No. Quantity
21 PlLiE Cylinder block 41.40-03101 1
22 &S Hi3 2 Camshaft bushing N85-03103 1
23 W =EHH Gear case gasket N85-12001 1
24 |84 Nut M8 GB/T6170-86 3
25  |#2f Bolt M8x35 GB/T899-88 3
26  |W#HZE Gear case ZN485T-12002 1
27  |484 Nut M10 GB/T6170-86 1
28 B Washer 10 GB/T93-87 1
29 AL H Generator bracket N85T-12007 1
30 |4R#: Bolt M8x20 GB/T5782-2000 6
31 |#8#2 Bolt M10x90 GB/T5782-2000 1
32 |%li7R Bearing 107 GB/T276-82 2
33 |HHBEFESE Gear case cover gasket N85-12003(A) 1
34 Wi 36 Gear case cover ZN485T-12004 1
35  |iB# Bolt M8x65 GB/T5782-2000 3
36 |12# Bolt M8x40 ; GB/T5782-2000 1
37 |#8# Bolt M8x30 GB/T5782-2000 3
38 WERZH A Hydraulic pump cover gasket N85T-12010 2
39 W EF % Hydraulic pump cover N85T-12009 2
40  |48# Bolt M8x25 GB/T5782-2000 11




Cylinder Block + Gear Case (Fig.3)

Ref.No. Name of Part Part No. Quantity
41 0il seal DR52x72x12 HG4-692-67 1
42 Gear case front cover N485T-12005 |
43 Gear case front cover gasket N485T-12006 |
44 Cylinder head bolt washer N85-03014 14
45 Cylinder head shot bolt N85-03016 4
46 Cylinder head long bolt N85-03015 14
47 Cylinder head gasket 4B26-030013 1
48 Cylinder head locating sleeve NB5-03017 2
49 Cylinder liner N80-03003 4
50 Washer 6 GB/T859-87 1
51 - Inner hexagon cylindrical GB/T70.1-2000 g ;
52 Gear case locating sleeve N85-03001 3
53 Dowel pin N85T-03110 2
54 Main shaft cover bolt washer N85-03105 10
55 Main shaft cover bolt N90-03106 10
56 Crankshaft thrust plate(lower) N85-03007 2
51 Crankshaft thrust plate(upper) N85-03009 2
58 Main bearing shell (lower) N85-03006 4
59 Main bearing shell (upper) N85-03008 4
60 Lubricating oil filter gasket N85-03020 1




Cylinder Block + Gear Case (Fig. 3)

Ref.No. Name of Part Part No. Quantity
61 0il pressure sensor N85-03004 1
62 Water draining cock ZN390TE-03200 1
63 Rear oil seal cover gasket N85-03005 1
64 Rear oil seal cover N85-03010 1
65 T.D.C.pointer N85T-12008 1
66 Pin B8x16 GB/T119-2000 2
67 Pin B10x22 GB/T119-2000 2
68 Bolt M8x60 GB/T5782-2000 1
69 Bolt M8x45 GB/T5782-2000 3
0 - Inner hexagon cylindrical GB/TI0.1-2000 1
71 Bolt M8x50 GB/T5782-2000 2
72 Bolt M8x75 GB/T5782-2000 1




Timing Gear Train(Fig.4)-

™~
(]




Timing Gear Train(Fig.4)

Ref.No. Name of Part Part No. Quantity
1 Bolt M12x30 GB/T5782-2000 1
2 Washer 12 GB/T859-87 1
3 Camshafl timing gear retainer NB5-04009 1
4 Hydraulic pump gear N85T-04011A 1
5 Camshaft timing gear 4L.68-040007 1
6 Bolt M8x16 GB/T5782-2000 2
7 Washer 8 GB/T859-87 4

Washer 8 GB/T97.1-2002 2
9 Camshaft retainer N85-04008 1
10 Timing idle gear bushing N85-04002 1
11 Timing idle gear shaft N85T-04004 1
12 Hollow bolt N85T-04012 1
13 Washer 195-09001-1 2
14 0il pipe N485T-04100 |
15 Bolt M8x50 GB/T5782-2000 2
16 Timing idle gear retainer N85T-04003 1
17 Bolt M6x25 GB/T5783-2000 5
18 Washer 6 GB/T859-87 6
19 Adapter N485T-32001(D) 1
20 Lubricating oil pump driving gear 41.88-040010 1
21 Crankshaft timing gear 4168040006 1
2 Timing idle gear 4168-040005 1
23 Injection pump timing gear N485T-04001(A) 1

=) =




Piston and Connecting Rod Assembly(Fig.5)




Piston and Connecting Rod Assembly(Fig.5)

5 % Z W5 ¥ E
Ref.No. Name of Part Part No. Quantity
1 FE—IEWHER 1st piston ring 4B26-050002 4
2 8 —JE 5 2 2nd piston ring 4B26-050003 4
3 IR Oil ring 4B26-051000 4
4 FLAI#4E Circlip 28 GB/T893.2-86 8
5 '?ﬁg Piston 4B26-050001 4
6  |X#T Connecting rod N35-0_5___’201 ' 4
7 |HATH Connecting rod bolt N85-05203 8
8 HEFTAPL Connecting rod bearir;g shell 4168-050005 8
9 BEFFE Congecting rod cap N85-05204 4
10 |EH#S Conneoting rod mut Néﬁ__-oszos' 8
11 #FF#%E Connecting mc_i__ bushing N85—6_5202 4
12 |{&ZE4 Piston pin N85-05004 4




Crankshaft and Flywheel Assembly(Fig.6)




Crankshaft and Flywheel Assembly(Fig.6)

FE & = HHS ¥R
Ref.No. Name of Part Part No. Quantity
1 iyt £ #9848 Crankshaft pulley bolt N85Q-06007 1
3 #Eh M E B Starting jaw washer N85-06002 1
3 i 44l ff #%5 Crankshaft pulley ZN485T-06001 1
4 Pl % =58 % Lubricating oil pump driving gear N485-04010(A) 1
5 ith 4l IF A 548 Crankshaft timing gear 4168040006 1
6 £ Key C10x63 GB/T1096-2003 1
7 B % Crankshaft ZN490B-06004-1 1
8 &% Cylindrical pin B10x25h8 GB/T119.1-2000 1
9 7 B Flywheel ring gear N85-06102 1
10 | &%% Flywheel ZN485T-06101 1
11 |%7k Bearing 6004 GB/T276-94 1
12 KIS IR E r Flywheel blot washer N85-06005(A) 1
13 | &§B1E4% Flywheel bolt / N85-06006 6




Valve Timing Mechanism(Fig.7)




Valve Timing Mechanism(Fig.7)

Fs % Z BH5 ¥ B
Ref.No. Name of Part Part No. Quantity
1 fhE Ml Camshaft N485-07001 1
2 V-4 Falt key C10x25 GB/T1096-2003 1
3 SITHEHE Valve tappet N485-07003 8
4 [ITHEFF Valve push rod N485-07002 8
5 1% % Blocking plug 'N85-02208 2
6 AI#EEE Front rocker arm support N85-022001 1
7 #4[B Washer 8 GB/T859-87 10
8 824 Bolt M8x60 GB/T5782-2000 5
9 $4#& Bolt M8x45 GB/T5782-2000 5
10 SITEBEWE Valve rocker arm bushing N85-02212 8
11 [KITEER A% Valve clearance adjusting nut N85-02203 8
12 |SITIAIBRFRE $RET Valve clearance adjusting screw N85-02202 8
13 ST HE Valve rocker arm spring N85-02205 4
14 [K[73EE Valve rocker arm N85-02211 8
15 |884T Screw M8x45 : GB/T79-2000 5
16 |44 Nut M8 GB/T6170-2000 5
17 |#%B B Rocker arm support N85-022004 4
18  |#1% Rocker arm shaft bushing N85-02206 3
19 |#E% % Rocker arm shaft N485-02207 1
20 |RITH#=E Valve rod scal ring GR/T308-77 8
21 K158 EE Valve spring seat(upper) N85-02001-1 8
22 | R [4i% Valve collet N85-02002 16
23 S[15M#$E Valve outer spring N85-02003-1 8
24 [RITAEE Valve inner spring N85-02003-2 8
25 |#ESIT Exhaust valve 4B26-020007 4
26 #S[7 Intake valve 4B26-020008 4




Water Pump and Fan Assembly(Fig.8)




Water Pump and Fan Assembly(Fig.8)

Ref.No. Name of Part Part No. Quantity
1 Bolt M8x60 GB/T5783-2000 4
2 Washer 8 GB/T859-87 15
3 Cooling fan N485-08001 1
4 Fan pad N390T-08019 1
5 Nut M10 GB/T6170-2000 1
6 Washer 10 GB/T859-87 1
7 Washer 10 GB/T97.1-2002 1
8 Water pump pulley N85Q-08011(1) 1
9 Water pump pulley housing N485T-08012 1
10 Bolt M8x25 GB/T5783-2000 1
11 Washer 8 GB/T97.1-2002 1
12 Key 4x36 GB/T1099.1-2003 1
13 Nut M8 GB/T6170-2000 4
14 " Bracing N8ST-08018 1
15 Water pump housing N85T-08004 1
16 Stud M8x50 GB/T898-88 1
17 Water temperature sensor model 306 N485Q-17008 1
18 Thermostat (Model 155B) N85Q-17003 1
19 0il cup M8x1 GB/T1152-79 1
20 Thermostat housing gasket N85T-08008 1
21 Thermostat housing NB85T-08007 1




Water Pump & Fan Assembly (Fig. 8)

Ref.No. Name of Part Part No. Quantity
22 Bolt M8x30 GB/T5783-2000 2
23 Water seal ring [F-12 N85T-08003 1
24 Water pump impeller N85T-08005 1
25 Water pump gasket N85T-08009 1
26 Water pump adapter N85T-08010 1
27 Water pump adapter gasket N85T-08017 1
28 Screw M8x16 GB/T68-2000 2
29 Seal ring 34.5x3.55 GB/T3452.1-2005 1
30 Bolt M8x20 GB/T5783-2000 2
31 Water drain connector N85T-08013 1
32 Water drain connector gasket N85T-08014 1
33 Plug N85T-08016 1
34 Washer 12 GB/T3541-83 1
35 Water drain screw NB85T-08015 1
36 Bolt M8x45 GB/T5780-2000 2
37 Stud M8x45 GB/T893-88 3
38 Water pump shaft N85T-08006 1
39 Ball bearing 60202 GB/T276-94 2
40 Bearing spacing sleeve N85T-08002 1
41 Circlip 35 GB/T893.2-86 1
42 Fan belt AV15x1060 HG4-401-66 1




Oil Sump Assembly(Fig.9)

18



Oil Sump Assembly(Fig.9)

Fs I 2.4 W OB
Ref.No. Name of Part Part No. Quantity
1 FE{Z 54 Dowel pin N485T-03110 2
2 WMER R K Oil sump gasket ZN485T-11001 1
3 KT Oil sump ZN485T-11004 1
4 B Washer 8 GB/T03-87 46
5 248 Bolt M8x55 GB/T5782-2000 1
6 0 %+ E Seal ring 11.2x2.65 GBHB452.1-2005 2
7 % 3% Plug 195-01026 2
8 PLI R Ol dipstick ZN485T-11007 1
9 HLith AR 204 Oil dipstick pipe body CZ475Q-032200 1
10 HEEE fit together Washer 12 QJ/MD05.01 1
11 |84 Bolt M8x30 GB/T5783-2000 25
12 |#E Washer 10 GBIT93-87 3
13 |3 Wash®r 10-100HV GB/T95-2002 3
14 |88 Bolt M10x30 GB/T5783-2000 3
15 BIHIEFEEE Auxiliary oil sump gasket ~ ZN485T-11005 )
16 AR S Auxiliary oil sump ZN485T-11006 1
17 |#8# Bolt M8x45 GB/T5783-2000 8
18 |## Bolt M8x25 GB/T5783-2000 11




Lubricating Oil Pump Assembly(Fig.10)

(A
> §
92 ,_







